
1
23

4

4

5
6

7

6

7

78
9

8

9

9

9

9

7

10

10

11 12

13

6
6

6
6

6

6

14

15 16

15

16

15

16

16

15

17

17

18

18

19

19

19

20

21

22

22

24 23
25

26

27

28

30

31
32

33

34
35

36
3737

3737

39

38

38
40

4142
43

42

47

49

50

48

51
29



REF. 
NO.

PART NO. QTY. DESCRIPTION

1 41862 1 BED, CART

2 43063 4 BOLT, 5/16" X 1" HEX

3 43012 2 BOLT,1/4" X 3/4" HEX

4 41778 2 PLUG, SQUARE

5 6-910OR1 1 ASSEMBLY, RH FRAME

6 43081 13 WASHER, 7/8"

7 47810 10 NUT, 5/16" HEX NYLOCK

8 43088 2 WASHER, 47/64"

9 47189 6 NUT, 1/4" HEX NYLOCK

10 43084 4 BOLT, 5/16" X 1-3/4" HEX

11 42673 1 SCREW, 5/16" X 1" RH SLOT

12 23727 1 SPACER, 9/16" OD X 23/64" LG

13 6-913OR1 1 ASSEMBLY, LATCH  
WELDMENT

14 6-909OR1 1 ASSEMBLY, LH FRAME

15 46855 4 PIN, 3/16" X 2" COTTER

16 43528 4 WASHER, 2"

17 45611 2 ASSEMBLY, WHEEL & TIRE

18 2-1173 2 AXLE

19 41657 3 NUT, 1/2" HEX NYLOCK

20 46286 2 BOLT, 1/2" X 3" HEX

21 6-911OR1 1 ASSEMBLY, AXLE

22 1509-69 4 BOLT, 1/4" X 1-3/4" HEX

23 47363 1 BOLT, 1/2" X 1-1/8"

24 4-48 1 BOLT, 1/2" X 3-3/4" HEX

25 28750OR1 1 CLEVIS, PIVOT

26 48733 1 NUT, 1/2" HEX JAM

REF. 
NO.

PART NO. QTY. DESCRIPTION

27 R19172410 1 WASHER, 1-1/2"

28 44125 1 WASHER, 1"

29 44008 1 WASHER, 1-1/8"

30 6-1608OR1 1 ASSEMBLY, REAR TONGUE

31 28258-CBL3 1 LATCH, FOOT PEDAL

32 47407 1 BOLT, 5/16" X 4" HEX

33 710-0693 1 BOLT, 3/8" X 4-1/2" HEX

34 41076 2 SPACER, 1/2" OD X 1-13/32" LG

35 47408 1 SPRING, EXTENSION

36 47622 1 PULLER, SPRING

37 HA21362 6 NUT, 3/8" HEX NYLOCK

38 43087 4 BOLT, 3/8" X 1-1/4" HEX

39 2-1211OR1 1 TONGUE, FRONT

40 47707 1 GRIP, HANDLE

41 2-1422BL3 1 BRACKET, HANDLE STAND

42 43343 2 PIN, 3/32" X 2-5/16" HAIR 
COTTER

43 42210 2 NUT, 3/8" HEX JAM NYLOCK

44 2-1420BL3 1 PLATE, STAND STOP

45 46847 2 SPACER, 5/8" OD X 7/16" LG

46 4-30 3 BOLT, 3/8" X 1-1/4" CARRIAGE

47 43038 1 PIN, 3/8" X 1-1/2" PIVOT LOCK

48 23625 1 SPACER, 5/8" OD X 17/64" LG

49 23353 1 PIN, 3/8" X 3" HITCH

50 714-0117 1 PIN, 5/32" X 3" HAIR COTTER

51 2-1421BL1 1 BRACKET, HITCH STAND

— 3-457 1 MANUAL, OWNER'S



ENGINE ASSEMBLY PARTS DIAGRAM

REF. 
NO.

PART NO. QTY. DESCRIPTION

1 49983 3 NUT, 5/16 HEX FLANGE LOCK

2 2-993 1 ADAPTER, 8" HOSE

3 46584 3 NUT, 5/16" HEX WHIZLOCK

4 43182 11 BOLT, 5/16" X 3/4" HEX

5 2-705BL1 1 BRACKET, 8" HOSE HANGER

6 2-708C 1 HOUSING, OUTER STEEL

7 43063 3 BOLT, 5/16" X 1" HEX

8 2-1453 1 BOLT, 3/8" X 1-1/4" HEX

9 42828 1 WASHER, 1-1/4"

10 43003 1 WASHER, 3/8" LOCK

11 6-991 1 ASSEMBLY, IMPELLER

12 710-0772 4 BOLT, 5/16" X 2" HEX

REF. 
NO.

PART NO. QTY. DESCRIPTION

13 43086 4 WASHER, 5/16" LOCK

14 2-649C 1 HOUSING, INNER STEEL

15 47810 15 NUT, 5/16" HEX NYLOCK

16 2-714BL3 1 BRACKET, HOUSING SUPPORT

17 2-648 1 SPACER, ENGINE/HOUSING

18 43081 2 WASHER, 5/64"

19 23477 1 KEY, 1/4" X 1/4" X 2" SQUARE

20 2-707 1 ENGINE, 306 CC 10.0 HP

21 2-1498 1 KEY, ENGINE (SERVICE PART)

22 2-706BL3 1 BASE, ENGINE

23 43085 4 BOLT, 5/16" X 1-1/2" HEX

1

1
2

3

4

5

6
7

8
9

10

11

12
13

14

15

16

17

15

15

18

18

19

20

21

22

23



1

2
3

4

REF. 
NO.

PART NO. QTY. DESCRIPTION

1 45911 1 COVER

2 2-709BL3 2 TUBE, SMALL HOPPER

3 45913BL3 1 TUBE, HOPPER

4 45912BL3 1 TUBE, ANGLED HOPPER



3

2

1

4

5

2

9
7

6

8

23

2

10

11

12

13

14
15

16

17
18

19

2120

22

20

23



REF. 
NO.

PART NO. QTY. DESCRIPTION

1 2-710 1 HOSE, 8" (DECK TO ENGINE)

2 2-712 3 CLAMP, 8" HOSE

3 2-255 1 ADAPTER, DECK

4 49974BL3 1 ROD, HOSE HANGER

5 2-711 1 HOSE, 8" (ENGINE TO BED)

6 2-705BL1 1 BRACKET, 8" HOSE HANGER 

7 2-1455 2 NUT, 3/8" WING

8 43003 2 WASHER, 11/16" LOCK

9 4-60 2 BOLT, 3/8" X 5-1/4" HEX

10 41125 2 BOLT, 1/4" X 5" HEX

11 28228BL3 1 STRAP, BATTERY HOLD DOWN

12 2-1424 1 CHARGER, BATTERY

13 2-1423 1 BATTERY, 12V

REF. 
NO.

PART NO. QTY. DESCRIPTION

14 28224BL3 1 BRACKET, BATTERY BOX

15 47598 4 NUT, 1/4" HEX LOCK

16 47189 2 NUT, 1/4" HEX NYLOCK

17 46938 2 BOLT, 3/8" X 3-1/4" HEX

18 43081 2 WASHER, 7/8"

19 2-1402BL3 1 STRAP, BATTERY BOX  
BRACKET

20 2-718 8 WASHER, 7/8" RUBBER

21 HA21362 2 NUT, 3/8" HEX NYLOCK

22 43661 4 BOLT, 1/4" X 1" HEX

23 43790 2 STRAP, 25" TARP 

— 28227 1 WIRE, BATTERY CABLE 
(BLACK) 

— 2-1503 1 WIRE, BATTERY CABLE (RED)


